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Intertek

Number: TWNT01424384-51
Tests Conducted (As Requested By The Applicant)

1 Antibacterial Activity Test (After 50 Washing)
As per applicant’s request with reference to AATCC test method 100-2012.

Prewash for 50ycles as per AATCC 135-2015, machine wash at 80°F, normal cycle, tumble dry.

3 wlie o : I 3 ! I Test Organism : Staphylococcus aureus (ATCC 6538)
|
n E ' EI = Sterilization Of Sample Before Test : Autoclave At 121°C, 15 Minutes
24 Neutralizing Solution : 0.85% Sodium Chloride Solution
Contact Time : 24 Hours
Incubation Temperature : 37°C

Incubation Period : 48 Hours
Agar Medium : Nutrient Agar

L = \I:I,Em ZM\Z L LY =

S -t AJE Tested Specimen : Submitted Sample (8 pieces of swatches with 4.8 cm in diameter)

NEMEMESEEER » TE
Result :
AN s % > A /
Ij] HE/ \Q %: I\ = * %7 ; | ,)1%12 | I | I ;E Name Of Test Bacteria Staphylococcus aureus
(Strain Number) (ATCC 6538)

—— e 5
/z \& o) Initial count 1.61 X10° CFU{/ml

The number of bacteria recovered from the
inoculated tested sample swatches immediately 1.40 X10° CFU/Sample
after inoculation (0" contact time) (B)

The number of bacteria recovered from the
inoculated tested sample swatches incubated over 7.50 X10* CFU/Sample
24 hours contact period (A)

Percent reduction of Bacteria (R) 99.46%

Calculation of percent reduction of Bacteria:
R = (B-A)/B x 100%

Remark : CFU = Colony forming unit



PRRAFES

ER. DT70% L ERI A RSN EE

SRAYIKE ©

L

'I_I'R AIEE MG ESR RS TAZAT

Taiwan Textile Research Institute
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21 suls
8 dL A A S AR S ORIGINAL
Date: 2013.08.15  Date of Receipt:_2013,08,06  TEST REPORT
44 2L 1 T  ERLSRE R FE
Report No.: II:‘IEI-@IQI__.[}UH,.“W; .__._Iﬂ‘_l"u:z-.- OrderTages: (PLI1) Ref. No.: FEI3-27
o S e R AR ATRA (T6726) it
MM 304 LT AR SUBE2 A2 : e
i & D LTSN ol A ) - i____ :
' B W\ B {in B R &
| FERIE T Ea
EEAR Oh | WBHEN pE) 100 100 FTTS-FA-018- 2008
HHE 2me - BEERIE (ppm) 95 18
| R 1

35 1 BIEFITS-FA-0182 BRI TR B s . 1810x10cited - FA A IL- 100pped] B IE B8 SL-Ted arsse «

Lo SO B R R
1. fRENT) =(EaERMREIRE-SIRTEER M) Ea RN R 1007
H: REIEBOATRETIREEE: 90% Nylon, 108 Spandex (Maxlon {BEEf2HE)



Cool Feeling Textiles (FTTS-FA-019 - Version 3.0 Clause 3 & 4)

As received
Skin contact side(Back side)
Q-max{W/cm2) 0.195

Test Conditions: 1. Thermo Labo [T B, TYPE : KES-F7
2. Room Temperature : 2022 C, Humidity : 65£2%
3. Cool plate temperature: 25+0.1°C
Hot plate temperature: 3520.1°C
4. Test as received sample as per client's request

)% sl ’a IlEIJ I:Iit $E t Remark: Performance specification

Cool Feeling Textiles
Knitted = 0.130
Woven = 0.170
5 T BRI R Rt A A B K -
RmBVER » LRINER =T 2 SRR 2001 1, B4 6545 MR S,
N 3.  fEERGLHROGEL EEEARE 100 Ao BEEE, DL 500 RURFRYERIE BT G 10 436,
05 Bl P A PR FE 2R o PR e : |
HIlEAS SR
= Y EE(OC
0 7r8 20.8°C
10 7r¢# 29.6°C
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Textile Laboratory
Test Report No: TX80246 /2017 /SP Date: Aug. 23, 2017 Page 2 of 2
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Test portion : Main fabric of pants
T— AR~ = i = 2 =gl Test Equipment: JIR-E500
] E/\J ;-Ik ﬁ\b | : ,@. % A Hii‘ M/ E I% Eii‘ Test Conditions: Temperature: 40°C
— 1N — Resolution capability: 16 cm’™’
Scans: 200 times
HE - );EF‘" /o) Detector: MCT
AAd =

Wave length range: Within 5-20 pm

Tested by relevant SGS laboratory.
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